
18

28 29

30 31

0400

0300

0200

0700

0600

12
3

14

4

78
9

0500

11

12

13

0800

15

111017

22

0100

11

0900

33

6 5

10

2021

2

163

19

23 24

25

27

20 2619

20

19

34

7

32

35

36

LD-9071 DualFunction(Biceps /Triceps)

Installationsteps:

1. Install0200 Side frameweldinggroupand 0500 horizontal

connectiongroup

2. Install0100 main framegroupand0500 horizontal

connectiongroup

3. Install0100 and0900 cushionfixinggroups

4. Install0200 Side frameweldinggroupand 0700 adjustment

tray weldinggroups

5. Install0600 tray groupand0700 adjustmenttray welding

group

6. Install0300 and0700 adjustmentcoil weldinggroup

7. Install0300 movementarm part weldinggroupand0400

Handweldinggroup

8. Install0100 main framegroup and0800 cushionadjustment

groups

9. Installtheseat cushionandelbowpads

No

QTY

36 Handlecover 2

35 Countersunkhead socket head cap screws 3

34 Foot 3

33 Pulley 1

32 Flat key 1

31 Squarebearingsleeve 2

30 Counterweightbolt axis 1

29 Counterweightbolt head 1

28 Counterweightbolt cap 1

27 12 Springwasher 1

26 Nylonsleeve 2

25 M10*80Socket cap screw 4

24 10 lock net 4

23 Bearing limit ring 1

22 Bearing 2

21 Large gasket 1

20 End cap 3

19 M8*25 Socket cap screw 3

18 Rubberhandlebar sleeve 2

17 Elbow pad 1

16 M8*70 Socket cap screw 2

15 M5*40 Socket cap screw 1

14 Aluminumendcap 1

13 5 lock net 1

12 Tubeplug40*80 1

11 M8*25 semicirclehead screwhexagon 7

10 8 Washer 6

9 Seat cushion 1

8 Nutcap 4

7 M12hexagonnut 7

6 12 Springwasher 4

5 12 Washer 4

4 M10*45Socket cap screw 1

3 Tubeplug50*100 2

2 10 Washer 3

1 M10*65Socket cap screw 2

0900 Back cushionfixinggroup 1

0800 Seat cushionadjustmentgroup 1

0700 Adjustmenttray weldinggroup 1

0600 tray group 1

0500 Horizontalconnectiongroup 1

0400 Handweldinggroup 1

0300 Movementarm part weldinggroup 1

0200 Side frameweldinggroup 1

0100 Main framegroup 1

Draw No

Draw No

LD-9071 DualFunction(Biceps /Triceps)



LD-9071 Dual Function (Biceps /Triceps)

 No Name QTY Installation steps:

45 Handle cover 2 1. Install 0200 Side frame welding group and 0500 horizontal connection group

44 Countersunk head socket head cap screws 3 2. Install 0100 main frame group and 0500 horizontal connection group

43 Foot 3 3. Install 0100 and 0900 cushion fixing groups

42 Pulley 1 4. Install 0200 Side frame welding group and 0700 adjustment tray  welding groups

41 Flat key 1 5. Install 0600  tray  group and 0700 adjustment tray  welding group

40 Square bearing sleeve 2 6. Install 0300 and 0700 adjustment coil welding group

39 Counterweight bolt axis 1 7. Install 0300 movement arm part  welding group and 0400 Hand welding group

38 Counterweight bolt  head 1 8. Install 0100 main frame group  and 0800 cushion adjustment groups

37 Counterweight bolt cap 1 9. Install the seat cushion and elbow pads

36 ∅12 Spring washer 1

35 Nylon sleeve 2

34 M10*80 Socket cap screw 4

33 ∅10  lock net 4



32 Bearing limit ring 1

31 Bearing 2

30 Large gasket 1

29 End cap 3

28 M8*25 Socket cap screw 3

27 Rubber handle bar sleeve 2

26 Elbow pad 1

25 M8*70 Socket cap screw 2

24 M5*40 Socket cap screw 1

23 Aluminum end cap 1

22 ∅5 lock net 1

21 Tube plug 40*80 1

20 M8*25 semicircle head screw hexagon 7

19 ∅8 Washer 6

18 Seat cushion 1



17 Nut cap 4

16 M12hexagon nut 7

15 ∅12 Spring washer 4

14 ∅12 Washer 4

13 M10*45 Socket cap screw 1

12 Tube plug 50*100 2

11 ∅10 Washer 3

10 M10*65 Socket cap screw 2

9 0900 Back cushion fixing group 1

8 0800 Seat cushion adjustment group 1

7 0700 Adjustment tray  welding group 1

6 0600 tray  group 1

5 0500 Horizontal connection group 1

4 0400 Hand welding group 1

3 0300 Movement arm part  welding group 1



2 0200 Side frame welding group 1

1 0100 Main frame group 1


